
1 | P a g e  
 

 
 

 

 



2 | P a g e  
 

 
Disclaimer for the Impact Assessment Report  

• This report has been prepared solely for the purpose set out in the Memorandum of Understanding (MoU) signed 

between Renalysis Consultants Pvt. Ltd. (CSRBOX) and Hindustan Zinc Limited (HZL) to undertake the Impact 

Assessment of their Corporate Social Responsibility (CSR) project implemented. 

• This impact assessment is pursuant to the Companies (Corporate Social Responsibility Policy) Amendment 

Rules, 2021, notification dated 22nd January 2021. 

• This report shall be disclosed to those authorised in its entirety only without removing the disclaimer. CSRBOX 

has not performed an audit and does not express an opinion or any other form of assurance. Further, comments 
[...]
ensure that projects align with actual needs, achieve intended goals, utilise resources efficiently, have lasting 

positive effects, and harmonise with broader development strategies. The evaluation process enhances 

accountability, informs decision-making, and facilitates continuous improvement in international development 

efforts. 

4.1.1 Relevance 

 
Udaipur has a rich historical heritage, boasting numerous lakes and lush greenery, which adds to its aesthetic 
appeal and cultural significance, making it a popular tourist destination. However, the city faces a significant 
challenge in treating the approximately 70 million litres of sewage it generates daily. The majority of this sewage 
was previously discharged into the Ayad River, resulting in a decline in water quality and adversely affecting 
both human and aquatic life.8.9.  
 

 
 
On interacting with Government officials and the Implementation team, it was known that prior to the intervention, 
the lands occupied by the STPs were barren, and all the wastewater from domestic city waste was being directly 
disposed of into the Ayad River. This was deteriorating the quality of the Ayad River as well as posing a 
threat to the urban ecosystem and human well-being. The river was acting as the breeding ground for disease-
causing vectors as well as the reason for a number of water-borne diseases. 
 
The UMC, hence, wanted an organisation to treat the city’s wastewater to improve the quality of the Ayad River. 
For this, HZL wished to use the freshwater from UMC to run their STPs as well as join UMC in its mission of 
treating Udaipur’s raw sewage and wastewater. This interdependency between UMC and HZL resulted in this 
intervention. 

 
8 Case-Study-Hindustan-Zinc.pdf (indiasanitationcoalition.org) 
 
9 Hindustan Zinc treating 30 percent of Udaipur's sewage (business-standard.com) 

To address and manage the pollution load of city waste

To improve the quality of Ayad River water

To avoid cases of water borne diseases and infections

To help in conservation of aquatic life

To maintain aesthetic beauty

https://www.indiasanitationcoalition.org/resources/Case-Study-Hindustan-Zinc.pdf
https://www.business-standard.com/article/news-ians/hindustan-zinc-treating-30-percent-of-udaipur-s-sewage-114110300762_1.html


35 | P a g e  
 

 

Figure 2 - Domestic sewage and waste water disposing into Ayad river 

 
The intervention is a key change maker in the effective management and treatment of the city’s wastewater 
load. The intervention is helping in the conservation of the Ayad River and safeguarding our urban 
ecosystem. This helps in the well-being of aquatic flora and fauna as well as stabilising the ecological 
balance for environmental sustainability. The intervention is saving a lot of freshwater and maintaining the 
integrity of the aesthetic beauty of the city. 
 

4.1.2 Expectations 

 
Awareness for management and safe handling of waste  
 
The intervention has led to an in increase in awareness among the residents and communities for proper and 
safe handling and management of waste at their homes and workplaces. The city waste is usually collected 
through the UMC Waste collection vehicle, which eventually disposes of all the waste into an authorised 
Balicha dumping ground.  

‘We keep handwashes and sanitisers at all places in our restaurant. All the waste is 

properly segregated in our dustbins’. 

- A restaurant owner in vicinity of 10 MLD STP 



36 | P a g e  
 

 
 
Streamlined process for Collection and Channelisation of Domestic Wastewater to STPs 
 
The USCL has streamlined the process of collection and channelisation of wastewater from different domestic 
households, hotels, restaurants and hospitals. The USCL have installed and connected infrastructural pipelines 
to each of the domestic places for the channelisation of their wastewater. This pipeline straightaway connects 
the city’s wastewater to the 3 STPs installed by HZL. About 70 per cent of this goes to the 45 MLD STPs, and 
the remaining 30 Percent goes to the 5 and 10 MLD STPs for treatment. More than 80 per cent of city waste 
is connected and treated by STPs. This is subject to the extent to which the USCL has laid down the pipeline 
infrastructure in cities for the collection and channelisation of city wastewater. 
 
 
 
 
 
 
 
 
Improvement in the quality of Ayad River 
 

Regular biochemical parameters monitoring at both the inlet and outlet of STPs ensures the disposal of 
treated water into the Ayad River. This has helped in the improvement of the quality of the Ayad River, which is 
helping in the conservation of aquatic life. The intervention has helped support and treat the city's waste 
load pressure. 

 
 
 
 
 
 
 

More than 80 per cent of city's waste water is connected and treated by STPs

About 1-1.5 crore litre of water being treated per day by 10 MLD STP

About 1 MLD/day of discharge and inflow  by 5 MLD STP

About 300-400 M3 of water is being reused for gardening purpose in 45 MLD STP

About 35-50 MLD of inflow and outflow in 45 MLD STP

About 10 % increase in the annual income of the plant staffs

About 70 % of city's wastewater is being treated by 45 MLD STP

Conservation of river and aquatic life

Increase in awareness among the residents and communities for proper handling, segregation and 
management of waste

‘Our homes are connected through sewerage pipes installed by UMC to channelise our 

home’s wastewater to STPs’. 

- A resident in vicinity of 5 MLD STP 



37 | P a g e  
 

4.1.3 Convergence 

 
Award and Recognition 
 

 

 

 

 

 

 

Alignment with National Priorities 

 
 
 
 
Alignment with SDGs 
 
Alignment with SDGs 
 

 
 
Alignment with CSR Policy 
 
 
 
 
 

The programme intervention of Hindustan Zinc Limited closely aligns with 3 major National level policies, 
namely the Centrally Sponsored Scheme of National River Conservation Plan (NRCP), the Atal 
Mission for Rejuvenation & Urban Transformation (AMRUT) and Smart Cities Mission of the 
Ministry of Housing & Urban Affairs 

 

Eradicating hunger, poverty, and   malnutrition, promoting   health care, including preventive health care and 

sanitation, including contribution to the Swachh Bharat Kosh set up by the Central Government for the 

promotion of sanitation and making available safe drinking water 

STPs have been visited by Rajasthan’s Chief Minister as well as many dignitaries. 
There were presentations given by HZL team while hosting them in workshops. Udaipur 
city has been honored with Swachh Survekshan Award for the intervention by 
government of India. 

 

‘The STPs set up by HZL are becoming role models. City has been honored with Swachh 

Survekshan Award from this intervention. The intervention is improving the aesthetic 

quality of Ayad river which is becoming an attraction for tourists’ . 

- UMC 



38 | P a g e  
 

 
 
 
 
 
Alignment with ESG Principles and Framework 
 
 
Partners involved 
 
The project receives full funding from Hindustan Zinc Limited with support from the Udaipur Municipal 
Corporation. Additionally, other partners are also involved in the intervention. 
 
Table 7 - List of the partners involved in the intervention 

S.No. Name of the Partner Type of 
Partnership 

Responsibilities 

1. Thermax 
 

 
 

Implementing 
Partners 

Staff of Thermax operates and 
manages 45 MLD STP 
 
Approximate Team Size – 38 
engineers 

2. Nalco Water 
 

 
 

Implementing 
Partners 

Staff of Nalco Water operates and 
manages 5 and 10 MLD STP 
 
Approximate Team Size – 12 
engineers for 5 MLD and 12 
engineers for 10 MLD 

3. Compass Water Solutions 
 

 
 
 

3rd Party Payroll  Salaries paid to the staff of 5 and 
10 MLD STP  

4. DS Enterprises 
 

 

3rd Party Payroll Salaries paid to the staff of 45 
MLD STP 

 
 
 
 
 
 
 

Ensuring environmental sustainability, ecological balance, protection of flora and fauna, animal welfare, 
agroforestry, conservation of natural resources, and maintaining the quality of soil, air, and water 

 



39 | P a g e  
 

4.1.4 Service Delivery  

 
 
STP Layout Plan 

 

Figure 3 - Blue print of 5 and 10 MLD STPs 

 

STP Process and Functioning 

The below-mentioned processes are generalised steps followed by all the STPs. In a few places, the 
processes differ and are complex in 45 MLD STP Plant, which will be highlighted.  

 

Figure 4 - Basic flow chart of the flow of the process 

 
The domestic wastewater initially enters the inlet chamber of STPs through the trunkline and collection pipes 
installed and connected by USCL.  



40 | P a g e  
 

 

Figure 5 - Waste water entering the STP through inlet 

   

Before going to the main pumping station, the water is tested for biochemical parameters such as pH, 

Temperature, TSS, COD, BOD, TKN as N and Total Phosphorus.  
 

  
 
The water then goes to the main pumping station, which pumps the water to the stilling chamber. The stilling 
chamber has a fine screen bar which filters the larger pollutants, organic pollutants and particles present in 
water. The stilling chamber also has a grit separator and grit classifier, which also helps in the removal and 
separation of large particles or sludge from water as a settlement. There is a fine chamber which separates and 
removes fine particles and pollutants from the water. The stilling chamber helps in reducing the pressure of the 
flow of water. The pollutants separated are manually collected by the workers and disposed of in the waste 
collection vehicle.  

Wastewater enters 
through domestic 

trunkline into the inlet 
chamber 

Biochemical Monitoring 
of inlet wastewater 

Water is pumped to 
Stilling Chamber for 

fileteration of large and 
fine pollutants

The treated 
supernatent then goes 

to CCT Tank for 
chlorine treatment 

Sludge as settlement is 
sent to Sludge 

Dewatering Machine

Water undergoes SBR 
/ MBBR Technology for 
aeration, settling and 

degrading.

Water tested again for 
biochemical paramters

Treated water is then 
disposed of into Ayad 
River and industrial 
purposes through 

outlet



41 | P a g e  
 

  

Figure 6 - Stilling Chamber helping in filtration through Grit separator and classifier                         

The water then moves through motorised walls moves and divides into SBR 1 and SBR 2 tanks for the 
Sequencing Batch Bioreactor (SBR) Technology. In both SBR 1 and 2, the supernatant water undergoes a 
4-hour cycle, which includes 2 hour aeration, 1 hour settling of and 2 hours of degrading. Alternatively, in 
45 MLD STP, in the place of SBR Technology, there is Moving Bed Biofilm Reactor Technology (MBBR). 
Similar to SBR, in this system, the effluent is divided into two tanks: MBBR1 and MBBR2. 

 

Figure 7 - SBR and MBBR Technology 

In aeration, the aerobic microbes feed on or degrade the organic matter present in water. The aeration 
happens through the diffusers present at the bottom of the aeration tank. The organic matter is food for the 
aerobic microbes, and hence, feeding on the organic matter by microbes in a way helps in getting rid of the 
organic pollutants present in water. The blowers are used to provide aeration to water. The frequency of blowers 
is altered depending on the frequency of water received.  



42 | P a g e  
 

 

Figure 8 - Aeration happening through diffusers 

 
The sludge generated as settlement is sent to a sludge dewatering machine, where the sludge is dried and 
dewatered and then disposed of into the waste collection vehicle.   
 

 

Figure 9 - Sludge dewatering unit and process 

Before going to the Chlorine Contact Tank (CCT), additionally, in the 45 MLD treatment plant, water is subjected 
to polyelectrolytes, alum dosing and sand filtration (including sand beds, charcoals) used for enhanced and 
further cleaning and filtration of the water.  
 



43 | P a g e  
 

 
Figure 10 - Sand filtration and Alum Dosing 

The treated supernatant then goes to a Chlorine Contact Tank (CCT) where Chorine dosage is provided to 
water to kill and get rid of bacteria, germs, algae and coliforms present. In 5 MLD STP, bleaching powder is 
used as an alternative to chlorine to prevent and avoid health hazards and risks associated with chlorine gas 
leakage.  

 

Figure 11 - Chlorination happening in CCT Tank 

Before disposing of the treated water in Ayad River, the water is tested again for biochemical parameters to   
check if the values after treatment are coming out within standard acceptable permissible limits. The monitored 
data is also shared with the Central Pollution Control Board (CPCB).   



44 | P a g e  
 

   

Figure 12 - Biochemical testing prior treated water disposal 

Additionally, in 45 MLD, about 5 MLD of treated water is being disposed of into the Ayad River, and 40 MLD of 
treated water is being used for industrial purposes in Debari and Dariba. 

 

Figure 13 - Treated water disposed into Ayad river and for industrial purposes  

 
 
Operations, Health and Safety 
 
Health and Safety 
 
All the STPs have proper legal compliance, frequent safety and technical training for staff and regular auditing/ 
physical visits by senior officials of HZL, UMC and USC.  
 
There is availability of fire extinguishers, first aid kits, and smoke detectors to comprehend, support and 
maintain the health and safety standards in all the STPs.  
 



45 | P a g e  
 

  

Figure 14 - Fire control and safety measures in STPs 

There are clear evacuation plans, emergency response plans and emergency contact numbers available 
in cases of emergencies.  

  

Figure 15 - Safety instruction for the staffs 

 

The staff is equipped with proper safety uniforms. They wear helmets, masks, jackets and boots at all 
times.   

 

Figure 16 - Safety kits for the Staffs 



46 | P a g e  
 

 
The technical and safety training happens in every 10-15 days for staffs and workers of STPs. The audits 
happen 2-3 times a month. 
 

 
Uninterrupted Operations 
 
The services and operations in all the STPs are uninterrupted and run round the clock due to the power backup 
support available. All the STPs are automated, and operations are usually conducted from a single place 
through a common server system. The minor repairs are fixed promptly. For maintenance purposes, the 
breakdown of STPs happens only after approval, which usually lasts for 3-4 days. 

 

Figure 17 - Power Backup supporting round the clock operations for STPs 

4.1.5 Sustainability 

 
Water Reusage and Waste Management  
 
The water in STPs is reused for gardening purposes, fire safety purposes and chemical preparations. The 
45 MLD STP has its waste transportation vehicle, which disposes of the waste to Balicha Dumping Ground. 
While handling the waste, proper segregation happens into categories of liquid and dry waste.  
 
Ecosystem Well-being 
 
The treated water from STPs is improving the quality of Ayad River water as well as the quality of aquatic life. 
There are no emissions in air generated at any stage of the process and no contamination of groundwater and 
land involved.  
 

Frequent and Regular Technical and Health & Safety Trainings for workers and Staffs

Adequate and proper Health and Safety Standards are maintained

Availability of proper first aid kits and safety uniforms

Availability of clear evacuation, emergency response plan and POC

Availability of Emergency equipments - fire extinguishers, smoke detectors

Power backup support available for uninteruppted round the clock operations



47 | P a g e  
 

 
 
Biochemical Monitoring  
 
All the STPs have proper laboratory facilities to analyse some of the key biochemical parameters such as pH, 
Temperature, TSS, COD, BOD, TKN as N and Total Phosphorus. These parameters are monitored both at 
the inlet as well as at the outlet level before disposing of treated water into the Ayad River. The monitored data 
is shared with CPCB in real time. The treated water is only disposed of into the river once the monitored levels 